FORK'S COMPONENTS (WUXI TOP) FOR GILERA 50 STALKER 2008

Fork's components (Wuxi Top) for GILERA 50 Stalker 2008
 
(2)  651442
FORK FOOT LH (WUXI TOP)
 
(3)  651443
RIGHT FORK PAD (WUXI TOP)
 
(4)  651146
LH COVER (WUXI TOP)
 
(5)  651147
RH COVER (WUXI TOP)
 
(6)  650617
LEFT STEM (WUXI TOP)
 
(7)  650616
RIGHT STEM (WUXI TOP)
 
(8)  599969
GASKET RING WUXI TOP
 
(8)  599969
GASKET RING WUXI TOP
 
(9)  599968
CIRCLIP WUXI TOP
 
(9)  599968
CIRCLIP WUXI TOP
 
(9)  599968
CIRCLIP WUXI TOP
 
(9)  599968
CIRCLIP WUXI TOP
 
(10)  599964
BUSHING WUXI TOP
 
(10)  599964
BUSHING WUXI TOP
 
(11)  599966
SPRING WUXI TOP
 
(11)  599966
SPRING WUXI TOP
 
(12)  599967
CIRCLIP WUXI TOP
 
(12)  599967
CIRCLIP WUXI TOP
 
(12)  599967
CIRCLIP WUXI TOP
 
(12)  599967
CIRCLIP WUXI TOP
 
(13)  599965
BUSHING WUXI TOP
 
(13)  599965
BUSHING WUXI TOP
 
(14)  599970
SPRING WUXI TOP
 
(14)  599970
SPRING WUXI TOP
 
(15)  599971
PAD WUXI TOP
 
(16)  599972
DAMPER CARTRIDGE (WUXI TOP)
 
(17)  599973
MOUNTING DRIFT WUXI TOP
 
(18)  599974
SPACER WUXI TOP
 
(19)  648527
SLEEVE WUXI TOP
 
(20)  648537
NUT WUXI TOP
 
(21)  648540
NUT WUXI TOP
 
(22)  1A003108
SCREW M6X14
 
(23)  648533
SLEEVE PLUG WUXI TOP
 
(24)  599009
SCREW M8X20
 
(24)  599009
SCREW M8X20
 
(25)  012540
NOTCHED WASHER 14X8,3X1,8
 
(25)  012540
NOTCHED WASHER 14X8,3X1,8
Part number Description
# 2
651442
FORK FOOT LH (WUXI TOP)
# 3
651443
RIGHT FORK PAD (WUXI TOP) Contact
# 4
651146
LH COVER (WUXI TOP)
# 5
651147
RH COVER (WUXI TOP)
# 6
650617
LEFT STEM (WUXI TOP) Contact
# 7
650616
RIGHT STEM (WUXI TOP) Contact
# 8
599969
GASKET RING WUXI TOP
# 9
599968
CIRCLIP WUXI TOP
# 10
599964
BUSHING WUXI TOP
# 11
599966
SPRING WUXI TOP
# 12
599967
CIRCLIP WUXI TOP
# 13
599965
BUSHING WUXI TOP
# 14
599970
SPRING WUXI TOP
# 15
599971
PAD WUXI TOP
# 16
599972
DAMPER CARTRIDGE (WUXI TOP)
# 17
599973
MOUNTING DRIFT WUXI TOP
# 18
599974
SPACER WUXI TOP
# 19
648527
SLEEVE WUXI TOP
# 20
648537
NUT WUXI TOP
# 21
648540
NUT WUXI TOP
# 22
296170
1A003108
SCREW M6X14
# 23
648533
SLEEVE PLUG WUXI TOP
# 24
599009
SCREW M8X20
# 25
012540
NOTCHED WASHER 14X8, 3X1, 8
Here are all the parts relating to the Fork's components (Wuxi Top) of your STALKER 2008. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.